
State Pollutant Discharge Elimination System 
(SPDES) DISCHARGE PERMIT 

SIC Code: 4952 NAICS Code: 221320 SPDES Number: NY0024651 

Discharge Class (CL): 07 DEC Number: 8-3240-00013/00001 

Toxic Class (TX): T Effective Date (EDP): EDP 

Major-Sub Drainage Basin: 07 - 04 Expiration Date (ExDP): ExDP 

Water Index Number: Ont 66-12-52 Item No.: 898 - 121 
Modification Dates (EDPM): 

Compact Area: IJC 

This SPDES permit is issued in compliance with Title 8 of Article 17 of the Environmental Conservation Law of New York 
State and in compliance with the Clean Water Act, as amended, (33 U.S.C. '1251 et.seq.)   

PERMITTEE NAME AND ADDRESS 

Name: Village of Phelps Attention: Adam Lotyczewski – Chief Operator 
[...]
The permittee must complete and maintain onsite an annual mercury minimization 
status report in accordance with the requirements of this permit. 

Maintained 
Onsite 

EDP + 12 
months, 
annually 

thereafter 

Unless noted otherwise, the above actions are one-time requirements.   

F. Monitoring and analysis shall be conducted using sufficiently sensitive test procedures approved under 40 CFR Part 
136, unless other test procedures have been specified in this permit.   

G. More frequent monitoring of the discharge(s), monitoring point(s), or waters of the State than required by the permit, 
where analysis is performed by a certified laboratory or where such analysis is not required to be performed by a 
certified laboratory, shall be included in the calculations and recording of the data on the corresponding DMRs. 

H. Calculations which require averaging of measurements shall utilize an arithmetic mean unless otherwise specified in 
this permit. 

I. Unless otherwise specified, all information recorded on the DMRs shall be based upon measurements and sampling 
carried out during the most recently completed reporting period. 

J. Any laboratory test or sample analysis required by this permit for which the State Commissioner of Health issues 
certificates of approval pursuant to section 502 of the Public Health Law shall be conducted by a laboratory which 
has been issued a certificate of approval. Inquiries regarding laboratory certification should be directed to the New 
York State Department of Health, Environmental Laboratory Accreditation Program. 

DRAFT



Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 

Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 1 OF 23 

SPDES Permit Fact Sheet 
Village of Phelps 

Village of Phelps Wastewater 
Treatment Plant (WWTP) 

NY0024651 

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 2 OF 23 

Contents 
Summary of Permit Changes ..................................................................................................... 3 

Administrative History ................................................................................................................ 3 

Facility Information..................................................................................................................... 4 

Existing Facility ....................................................................................................................... 4 

Proposed Facility.................................................................................................................... 4 

Site Overview ......................................................................................................................... 5 

Enforcement History ............................................................................................................... 5 

Existing Effluent Quality.......................................................................................................... 5 

Interstate Water Pollution Control Agencies ........................................................................... 6 

Receiving Water Information ...................................................................................................... 6 

Impaired Waterbody Information............................................................................................. 7 

Receiving Water Data & Mixing Zone ..................................................................................... 7 

Permit Requirements ................................................................................................................. 9 

Whole Effluent Toxicity (WET) Testing ................................................................................... 9 

Anti-backsliding ...................................................................................................................... 9 

Antidegradation ...................................................................................................................... 9 

Discharge Notification Act Requirements................................................................................ 9 

Mercury .................................................................................................................................. 9 

Schedule(s) of Compliance ....................................................................................................10 

Emerging Contaminant Monitoring ........................................................................................10 

Schedule(s) of Additional Submittals ....................................................................................10 

OUTFALL AND RECEIVING WATER SUMMARY TABLE ........................................................11 

POLLUTANT SUMMARY TABLE..............................................................................................11 

Outfall 001 – Existing Facility (Interim Limits) ........................................................................11 

Outfall 001 – Proposed Facility (Final Limits).........................................................................11 

Ammonia Simulation Attachments.............................................................................................17 

Appendix: Regulatory and Technical Basis of Permit Authorizations .........................................18 

Regulatory References..........................................................................................................18 

Outfall and Receiving Water Information ...............................................................................18 

Interstate Water Pollution Control Agencies ..........................................................................18 

Existing Effluent Quality.........................................................................................................19 

Permit Requirements.............................................................................................................19 

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 3 OF 23 

Summary of Permit Changes 
A State Pollutant Discharge Elimination System (SPDES) permittee-initiated permit modification 
has been drafted for the Village of Phelps Wastewater Treatment Plant (WWTP). The changes to 
the permit are summarized below: 

General Permit Changes 
 Updated permit format, definitions, and general conditions 
 New schematic and monitoring locations pages 
 New schedule of compliance and additional submittals 
 Updated Mercury Minimization Plan to Type II 
 Reinstating Discharge Notification Act waiver originally issued in 1998 concerning the final 

effluent signage requirements. 

Existing Facility Permit Limits Changes 
 Added a Total Mercury daily maximum effluent limit of 50 ng/L 

Proposed Facility Permit Limits 
 Added Daily Max and Monthly Avg. flow monitoring for the influent and effluent, 

respectively.   
 Reduced and changed the final effluent limit for Biochemical Oxygen Demand (BOD5) 

from 40 mg/l (30-day average) and 55 mg/l (7-day average) to Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 25 mg/l (30-day average) and 40 mg/l (7-day average). 

 Reduced the final effluent limit for Total Suspended Solids (TSS) from 40 mg/l (30-day 
average) and 55 mg/l (7-day average) to 30 mg/l (30-day average) and 45 mg/l (7-day 
average). 

 Increased the final percent removal requirement for BOD5 and TSS from 80% to 85% 
 Added Winter and Summer final effluent limits for Ammonia (as N) of 7.7 mg/L (19 lbs/d) 

and 2.5 mg/l (6.3 lbs/d), respectively. 
 Added final effluent daily maximum limit of 50 ng/L for total mercury 
 Reduced the final daily max effluent limitation for total residual chlorine (TRC) from 1.9 

mg/l to 1.8 mg/L 

Schedule of Compliance 
 Updated the seasonal disinfection compliance schedule to allow the community time to 

upgrade the entire WWTP and produce a higher quality discharge to the stream.   Final 
compliance date of 1/1/2029 

 New compliance item for Complete Construction & Startup of Proposed Facility and a 
Comply with Final Effluent limitations 

 New compliance item for Upgraded Facility Pollutant Scan 

This fact sheet summarizes the information used to determine the effluent limitations 
(limits) and other conditions contained in the permit. General background information 
including the regulatory basis for the effluent limitations and other conditions are in the 
Appendix linked throughout this fact sheet. 

Administrative History 
6/1/2011 The last full technical review was performed and the SPDES permit became 

effective. 

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 4 OF 23 

The permit was administratively renewed in 2014 and again in 2019.   
    
4/30/2024 The current permit was allowed to stay in effect pursuant to SAPA1 . 

5/13/2019   Permit was modified in 2019 to include Disinfection.    

9/1/2021 Permittee requested on 3/17/21 an extension to the Disinfection compliance 
schedule.   NYSDEC granted the extension and the permit was modified. 

1/19/2024   The Village of Phelps submitted a NY-2A permit application to upgrade the WWTP.   

2/12/2024 The Village formally requested to include disinfection as part of the WWTP 
upgrades and modify the compliance schedule.   

The Notice of Complete Application, published in the Environmental Notice Bulletin and 
newspapers, contains information on the public notice process. 

Facility Information 

Existing Facility 
This facility is a publicly owned treatment works that receives flow from domestic users, with 
effluent consisting of treated sanitary wastewater. The collection system consists of separate 
sewers. The facility does not have any significant industrial users (SIUs).   

The current 0.304 MGD treatment plant consists of: 
 Preliminary Treatment: Screening and Grit Removal 
 Primary Treatment: Primary Clarifier 
 Secondary Treatment: Trickling filter and Final Clarifier 

Due to limitations of the existing trickling filter, the current final effluent limits are equivalent 
secondary limits. 

Sludge is digested aerobically and wet hauled to Van Lare WWTP in Rochester for further 
processing.   

The primary outfall (Outfall 001) is discharged through a diffuser in Canandaigua Outlet just 
upstream of the confluence with Flint Creek.   

Proposed Facility 
The facility is planning the following upgrades/improvements: 

 Preliminary Treatment:   New automatic bar screen and grit removal 
 Fine screens for primary treatment 
 Secondary Treatment:   Moving Bed Biofilm Reactor 
 Two final clarifiers 
 UV disinfection 

1 State Administrative Procedures Act Section 401(2) and 6 NYCRR 621.11(I) 

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 5 OF 23 

Sludge will be digested aerobically in a new digester, gravity thickened and hauled to another 
facility for further treatment.   The existing outfall will remain unchanged. 

Site Overview 

Figure 1 – Overview of the Phelps Wastewater Treatment Plant.   The yellow dot with blue 
cross is the approximate location of the outfall (Outfall 001).   Canandaigua Creek is on 
the North Side of the facility flowing west to east.   The blue arrow represents Canandaigua 
Outlet and the direction of flow.   The yellow arrow represents Flint Creek and the direction 
of flow. 

Enforcement History 
Compliance and enforcement information can be found on the EPA’s Enforcement and 
Compliance History Online (ECHO) website. 

Existing Effluent Quality 
The Pollutant Summary Table presents the existing effluent quality and effluent limitations. 
Concentration and mass data are presented, based on Discharge Monitoring Reports and the 
application submitted by the permittee for the period 11/1/2018 to 10/31/2023.   Appendix Link 

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 6 OF 23 

Interstate Water Pollution Control Agencies 
Outfall(s) 001 is located within the Great Lakes watershed and International Joint Commission 
(IJC) compact area. Appendix Link 

Receiving Water Information 
The facility discharges via the following outfalls: 

Outfall No. SIC Code Wastewater Type Receiving Water 

001 4952 Treated Sanitary Wastewater Canandaigua Outlet, Class C 

Reach Description: The Canandaigua Outlet (ONT-66-12-52) is a tributary to Lake Ontario 
beginning at the Canandaigua Lake.   The discharge is in the Canandaigua Outlet about 10 feet 
upstream of the confluence with Flint Creek (ONT-66-12-52-40, PWL ID 0704-044).   The 
combined flow continues to join in the Barge Canal in Lyons.   The Village of Phelps discharge is 
downstream of the USGS Gage in Chapin.   The USGS Gage for Flint Creek is located in the 
Village of Phelps. 

Figure 2 – USGS Stream gage to monitor Flint Creek which joins Canandaigua Outlet 
downstream of the WWTP Outfall. 

US Gage ID: 
4235250 
Flint Creek at 
Phelps 

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 
USEPA Non-Major/Class 07 Municipal    Full Technical Review 

PAGE 7 OF 23 

Figure 3 – USGS Stream gage to monitor Canandaigua Outlet upstream of the WWTP Outfall.   

See the Outfall and Receiving Water Summary Table and Appendix for additional information.   

Impaired Waterbody Information 

The Canandaigua Outlet (PWL No. 0704-0042) is not listed on the 2018 New York State 
Section 303(d) List of Impaired/TMDL Waters, and therefore, there are no applicable wasteload 
allocations (WLAs) for this discharge. 

Receiving Water Data & Mixing Zone 
As a part of the City of Canandaigua’s SPDES permit, the City is required to release a flow 
35 cfs year-round from Canandaigua Lake. The city regulates the level of Canandaigua Lake 
for maintaining this flow in the Canandaigua outlet via a series of gates. The flow from the 
Lake is discharged to the Feeder Canal which joins the Outlet downstream of the City of 
Canandaigua STP (NY0025968) discharge. When the drought plan is activated, this flow is 
reduced to either 25 cfs or 20 cfs, depending on Canandaigua Lake levels. The release flow 
under normal water level in the Lake and the new drought plan low flows are listed below:   

DRAFT



  
Permittee: Village of Phelps   Date: June 6, 2024 v.1.21 
Facility: Village of Phelps Wastewater Treatment Plant (WWTP) 
  Permit Writer: Donald K. Cardinal 
SPDES Number: NY0024651   Water Quality Reviewer: Aslam Mirza 